



**BS EN 12600:2002**

**Safety Glass for intended use as per annex ZA**

## **Declaration of performance**

**THIS IS TO CERTIFY THAT**

**AKMA LLC**

**pr. Bakunina, d. 29, lit. A, pom. 17H**

**191144, St. Petersburg**

**HAS CONFORMED TO EN 12600:2002**

**BY**

**SUBMITTING GLASS SAMPLES FOR TESTING TO**

**BS EN 12600**

TESTING TO:	NOTIFIED TEST HOUSE:	PRODUCTS:	TEST REPORT NO:
BS EN 12600	TUV Rheinland Nederland B.V	float glass 5.5.2 tempered glass 6.6.2	89210503-02-rev.1 d.d. 13/03/2017 89210503-03-rev.1 d.d. 13/03/2017

**A TECHNICAL FILE HAS BEEN PRODUCED CONTAINING THE TEST REPORT  
AND PERFORMANCE INDICATED PAPERS FOR ALL COMPONENTS**

Name: Alexey Kinder

Position: Director

Place and date: AKMA LLC 13/06/2017

